N9 U W

PARTS LIST

INDEX
Head st otk vt i it 1
Bed reorreeeens B e et eeeaeeteaeieeae e et teteeeeeareaaaaaanaaen e 5
Agron ................................................................................ 8
Gear BOox---c-eerveeenen T 13
TS TOCK 7=+ v e em et ettt e e 17
Transmission System:--«->--coseeeemmtiiiiiii 20
Saddle e S eeeteeeeaisanaaeiieeeaaeeaeeaen 23



- ox
g.;ag S




LIST

~ PARTS No.1
Part Material _ ]
- Ref. Nog —no Parts Name Spec. AMT USED
1 FA=1 . Head St0CK cé6-c--2ssssssess FC 25 1
‘2 i Taper roller bearing ...... # 32211 1
3 011 s8]l .csccscssssrescscse 7O0x%x92x12 1
L 011 se8l .scscsscscasseacss §§x70x1ﬁ 2
3 K@Y ascccssossccscsscssscense 8x8x18 1
6 3A-3 Main spindle .seccoscossccss s &sc 1
T FA=2 Maia spindle front cover .. FC 25 1
8 Socket head SCrew ....ccco- M 8x20 4
9 34-9 Bush of v-pulley .c:ssces000s gun metal 1
10 73A-11 Bush of helicai E€AT se0s00 gun metal 1
11 3A=-19 Front cover of back gear .. FC 25 1
12 3A=17 | Eccentric shaft ....eocseas s 4s5C 1
13 - 3A-18 Back gear .;......,........ FC 25 1
14 \ Headless set SCrew ...scsss M 6x6 1
15 VoBElt eeveeseessesencsnnes B-bL2* 1
16 3A-16 Eccentric shaft rear cover FC 25. 1
17} 3A=-40 0il plug ,,.;..,........... SS 20 2
i8 3A-42 Handle arm scessesssssescssos S 20C 1
19 3A-43 Handle cesssssescsssesescens s éoc 1
20 3A=7 Round NUt  eececcessccsscacs SS 41 1
21 3A-U4 Helical gear (74T) ccevesee FC 25 1
22 3A=5 Transmission Pin  ececcseocces’ Ss 41 1
23 COmp. SPring coscecscssssces SUP 64 1
24  3a-8 Vepulley ccsescscccesscasss FC 25 R
25 01l ZBUZE cccscscssossssosss g 28 2
26 Headless Set SCrew ...ccoss M6 x8 1
27 3A-41 Cover of head stock ....ses
28 - K@Y csccsssscsscasssscnncos 8x8x18 1

&%




PARTS LIST No.?
Parf e Material &
Ref."No.J No.~ i Parts Name Spec, AMT USED
29 34-10 | Helical gear (4UT) ..ieniin.. FC 25 1
30 0il seal .ciessscersocccccnrcs ‘ggx75x9 1
31 Taper»fqiler»beariﬁg CERRE L # 30210 1
32 34=-15 Léckigg ngt,>’ - i;,;{g;f,., S 20C 2
33 ey ... svEieaes 6x6x36 1
34 34-12 ‘Spaee‘callér SS 41 1
35 Ec.sl‘lar f}.Xln }j }{LSXS“ 1
36 | BA"fg ‘Sasur“ E:eér = SS 41 1
17 *}A-?3;~;Jﬁaln spindle rear szTZS 1
38 - - M sxze 4
39 | 3a-20 - |
\ : ‘FQ‘2§%. 1
40  §*8x1é 1
51| 34-30 | Spur gear k 1
i5 a8y Spur gear 1
44 | 3a-28 | Stub arbor 2
45 | 3A-27 . Tﬁmsi*eff"k; . 1
L6 JA=31 - ~Sléé?ef§fft§m Jéi 2
47 | 3a-38 | Fixing screw o 1
48 BA;3§: ‘ Knob 0f‘T§§b1er‘ 1
49 e ‘Cup nut ...;;......;._ 2
\ 50 3A-»3? a\\“};ression spr;mg S e SU?G?‘ 1 1
51 BA-j}ﬁ = l\eeve qf ’I‘umbler srseseencen Ss 20 1
| 52 31’\1-3\5 \ Plunger of Tumbler ...... ::S%2G 1
=53 3A-32 Spur gear (HI.SX&BT}“: 1
54 | 3A=33 Spur gear (M1, 25x&9?} SS b1 1
55 3A-25 Shaft of Tumbier‘ ,f.,,.‘.;;,;i§:3§Sf§§i 1
56 3A=11 ceesene FC 25

Fxxzng cover af shaft




P. &4

PARTS LIST No.3
Ref. NoJ yar® Parts ‘Name :aterial * |awr usep
Pec,

57 KeY ceeevossccscanosnannons xtix20 1

58 34-39 Washer c.ccccccecscsssncsse S 20C i

59 O0iler .ccoeceoscssoacsnscss g i 1

60 Hexagon DUt .c.csscccsesss g +» 1

61 Socket head cap screw ... M 6x16 3

62 Ball beariﬁg cscescesosces # 6202 1 ;

63 3B-1 Bed scosessscsscscssccacccs FC 30 1

64 Hexagon bolt ,..ccsc0s520s0 5/16"x2" 2
Hexagon nut .ccccccsacssss 5/16" 2

65 3A=-21 Knob ‘of supporting plate 8 20C 1 ’

66 3A=22 Sleeve of supporting plate S 20C 1

67 3A=23 Pluger of supporting plate S 20C 1

68 Socket head cap screw .... M 8x12° 2

69 Socket heaé‘cap SCTrewW c.s. M 10x25 L

70 3A=24 Compression Spring ...ssee. SUP 6¢1 1







P.6

NGO, 1

PARTS LIS
: IMATERIAL & -
REF. NO |[PART NO. PARTS NAME SPEC. AMT USED
1 3A ‘Head stoCK..oeesc-00000s0000s FC 25 1
2 FCompany Plat@ssscesccisnsnens 1
3 | Plant location indicating plate al 1
b4 0il ZaUge sesoscsssccsssnses 2
5 | Socket head cap ScCrewW..c.see - M 10x25 4
6 3B-1 Bed,occocncssccoasscncsssnsass FC 30 1
7 | Socket head cap SCrew....... M 6x20 3
8 3H=-34 TOOl reSt .csecccssccscscsse 8S 41 1
9 3¢ APTroON.cescoscsccacsansonssse FC 25 1
10 SPring PiN.ceeccscsssccocssss g 5x35 2
11 3B-3 RACK . e seconscsacocoannsossss Ss 41 1
12 3E~1 Tailstock bod¥.cceoseeseosce FC 25 1
13 3 B4 Support of lead SCreéW.eesese FC 25 1
14 : SPring PiNecscsssceasscocsss g 5x55 2
15 Plat@.ossssseseascsonsssesassss AL 1
16 O0ilerecsceccesscsncsscnnnsoocs " 2
17 Socket head cap SCreWessesoss M 8x50 2
18 3B=-5 Lead SCrewWssseccesosscsesssons SS 41 1
19 3B=7 Feed rod.csccccssccsscccsass SS 41 1
20 Indication plat€.icecocscssocss. AL 1
21 | indicator table..csecesss0ss Al 1
22 3C=22 Lever seat.ccsecssscss0s6ssss S 20C 1
23 3B=-2 Chip P8N.csccsssocssssssscos S 20C 1
24 - Headless Set SCreW.o..ossecee M 6x6 1
25 : Taper PiNcsececscssccsccsvas # 3x25 1
26 TAPEYr PiNcecscsccscocconsose # 3x25 1
27 3B-=6 Sleeve of lead SCreW.oeososes S 20C 1
28 | | indication platese..esssssss AL 1
29 Indication Plates...sseeesss AL 1
30 3D=-39 Front cover of gear boXseeee FC 25 1
a1 3B~12 Washeressoseassssessoscsvesssa S 20 C 1
32 Socket head cap SCreéW.eossee 3/8x12 1
33 Main swith.scscecsssecccsssee 1
4 3B-8 Support of transmission
selective.cceesccccesscce FC 25 1




P,7

PARTS 1IST : NO. 2
_ ‘ ) Material &
REF.NO. [PART NO.|  PARTS NAME Spec. AMT USED

35 3B~9 Shaft of tramsmission selectilve S5 41
36 Ball bearingfeecccescscsccsccsce | # 66332 2
37 "Hexagon NUteecscsssssssccases 3/8%
38 33;10 ' Sleeve of transmission

' selectiveeceossosssscsnonn SS 41 1 -
39 38211 Transmission selective...... S 45 ¢ 1
4o Indication plate...seeesoss. AL 1 -
41 Threads cutting chart....... AL 1

1

ho , Indication plate of tumbler AL







P 9.




P 10%
PARTS LIST No.1
Ref. Nof por® Parts ‘ Name 2:::fial * lawr usep
% 1 3C=1 Casé of AProN  osescccessscscsse FC 25 1
2 3C=5 Handwheel ccessscsessccssse FC 25 1
3 3C-4 Grandua%ion collar .esececes S 20C 1
‘ 5 | Steel DALL  eeoeccenosoncnos g iv 3
5 SPring  secesssessscsscssscn SUP 6€1 1
6 Socket.head CAD SCTeW sseee M 6x16 2
7 3C=3 Axle hﬁsh ceccscsssassssess FC 25 1
8 Spring Pin  scoccssscsacecos g 5x60 1
9 3C=2 AX1® cecescvsssssscccssssos S 45C 1
10. 3C=7 Spur gear (MZXjOT) esessss s 45¢C 1
11 36-5\1 Transmission shaft ........ S 45C 1
12 £ Spring PIn  cecscecsccccccna ¢ 5x30 1
i3 3E~9 Grip hand ...cccesec0c0c0as S 20C 1
14 3C-10 Spur'gear (ZMXZAT) sescans S 4ocC o
15 Socket head cap SCrew ..... M 6xh0 | 3
16 Steel ball .eeccescccccsscs g =" 1
17 Compression SPring seescsee SUP 641 1
18 ileadless set screw f.;}.l.. M 8x8 1
19 Oiler .......;.....;;;.;,‘.é P A 1
20 Hexagon nut ...;..@3f.‘;€-, ‘ ; 5/16" 1
21 3¢-18 Fixing bolt ,.,...;;{;fii.. 1 s 200 1
22 | 3c-38 Handle EFiD “iiiinsis shsiviss 2
23 | 3c-20 Lever };..;.........;....;. s 20¢ e
24 SPring PR serisiavoinsinil d5es 4
25 Socket head cap screw .s... M 6x12 ‘2
26 3C=21 Safety stopper a;efif;;;;‘ ‘ ‘:FQ 25
27 | 3c-22 Lever seat ........ :
28 3¢-23 Clutch of half‘ﬁ§§;‘
29 Spring pin .,;éiiéig




PARTS

LIST

Part

‘Material & |

ief, N°f No. Parts Nanie Spec.
BQ 3§~2Qé Lever ;;gy;ssgszgégesfégsni» 3hg:2§Q? 

31
32
33
34
35

36
37
38
39 .

41

342

3C-23

3C-25

3C-26
3C=28
3B-5

3C-27

3C-26

3C-9

3C-8

3c=12

3C=-15
3C=13

3c-14

- Clutch gear

Socket head cap SCTrewW seo-se
PiN  cecesesscsascsscsncsnsas
Socket head cap SCrew .cesss
Guide plate so.sesecoccossen
Half nut supporteér ..ccsssss
ATM s 4.cscossscossccssncscce
lead SCrew ccscecsssscsssscscs
Half nut ceeescisssssasarses
Set screw PR PGP € - S
SOcketvhaad Cap SCreWw sesess
lSpring pin ;...‘..¢}1‘......
Worm gear ...Q.;g;,, ‘
Taper Pin cesssses
- Gear shaft sesses
Key ‘,_..*.;..éffa
E-Type snaﬁkrﬁ‘g‘
Clutch gear ..
Safeﬁy piﬂ .;;;}
Clutech gear

b e e B W S

se s s e e e e s ess e

057

3C=13

3c-32

3C=11

3C=31

3C=30

Worm

Feed rod

& ® PR E W SIS e

Socket head cap screw  ......

!t.6’0&&(!‘0»‘.’0‘5..0'.'

Seat frame S D e . .

‘Change shaft

Safetv plece

& d & & & 888

Spring

M 6x16 12

| 3%xes Say

- gun metal 3
s 4sc 1

o kgkx?Q“ Y

g1z oy

.6 %5 8 % 2.8 9. 888 8 & & . F0

& 5.8 $.4 5% 28 5 8 eieS e s e R el e

7*SH2§§ f 3
Méxiz o f o0
Fc 25 | 1
FC 25 IR
Fc 25 | 1

ss k1 1
gun metal ¥
s 20c AL S
Mexiz | 2

:3£x25 1

s 4sC

s ksc
S 4scC

S &45C
M 6x25\

SS 41




P.12
. _PARTS LIST No. 3
S | rart Material &

Raf. No4 ‘Ne. Parts Name Spec. ‘AMT USED
58 | 3C-29 | PAn si.iiiienieiinirenaenans s 20C 2
59 SPTANE seevvsasenonronsnssns SUP 6 1
60 SPring .. vesccssconcssssncns SUP 6 1
61 Headless Set SCrew ....e.... M 6x12 2
62 Headless set screw ......... M 8x8 1
63 » KEY cccscvececssscnssnsosanse 5x§xh5A 1
64 3C-34 Thread cutting indicator seat FC, 20 1
65 3C=-35 Ind;cator Shaft .seesesesscss SS 41 1
66 | 3C=37 | PIn iieiiiiiininiininiiiinns ss 41 1
67 30—36>~i~1ndicétor BeAT  seceioiseneas gun metal 1
68\ 3C=40 - Washer .ccsscccccccscscocens S 20cC 1
69 Socket head CaAp SCreW c.sss. M 6x20 1
70 Socket head cap SCrew ...... M 6xkhs ]

®j




P 13,

G et

\ S

FT1 fpiciny

5

- \ :“YJ

*
ol
H

SN

T




PARTS " LIST

| Rer. mo.| gart Parts Name ‘::::"’“"’1* o awr
1| 3B Bed s.ciiliecescacensasiace i 3 1
2 3D=15 Spur gear ~;....,‘.;;;;,,,..\: ;f§;§§€ 1
3 - Socket head cap screﬁ,;;;,,.,: fqﬁﬁﬁéé 2
‘ ‘ ¢ ‘ MEX16 2
4 3D-h1 PLUE ¢ ¢ o oo eimmmivvsiine svtios o f 1f 0 gk
5 3D=40 Gear box up ce&ér ..;.¢..;5 FC 20 . ?Tlv/}
6 Woolen rug ....;.....a.;,;. o ! %
7 Socket head cap screw ..... M 6*16, 4
8 3D=34 Shaft ccoeeescsssecssscssssne S 45cC 1
9 3D=-33 Lever seét Cecrcrsencessass Ss 41 1

10 3C=-38 Knob sccesccsscsssssssesses
11 SPring Pin  csscesesesssssse 54%35 1
. : 58x25 1
12- Steel ball ceeeesccsosocons e tl
13 SPTANE evvecevnonsnssnannes | sUP 6 1
14 3D-35 Connecting rod ..ccsesese0 FC 20 1
i5 3D=39 Gear box frant'covér sesesae FC 20 1
?6‘: 3D=-36 FOrK cocesesncsescsescssasss FC 23 1
17 | 3p-13 SHATE  eveeeceranancanconcas S h5C 1
18 3D-24 SHATE  seesvsesccasnsnnasens s 4ksc 1
19 3D-22 Shaft sceecoescsscccsscsass s &5¢C 1
20 Socket head cap screw ..... M-8x25 3
21 Ball bearing eeeeeescscesns # 620127 2
22 30-19 - GripPer cescocesaccsssscssns ss 41 2
23 3D=30 Sleeve of gripper  ecsescesose S 20C 2
2&» 3D=-32 Axle Of ZTriPPer coecccescscs SS 43 2
25 3D=-31 SDTINE ceossssscocscscssssse SUP 6 2
26 3D-28 Gripper seat soccccssccccoss FC 25 2
27 Cap NUt  coecscsssescsccscscs. *:féi%" 2
28" 3D-27 Gear shaft secccssssassas s, ;;455350  é
29 Headless set screw ......,. | M 6x6 A




.‘P~?§o

s

PARTS

LIST

No,2

Hef, Nog

Ree

Parts Name

Material &
“Specg

|AMT USED

30
0

31
32
33
3
35
36
37
38
39
40
b1
42
43
4l
45
46
47
48
49
50
51
52
53
54
55
56
575

1D=26 .

3b-25

3D=21~1

3D-20

3D-19
3D=21

D=1
3D-1=2

3D=17

3D-3
3D=2
3D-2-1

3D-4

3b=5

-Gear

Gear

- ce
8 22 82 90 SR TSI PP LT SO sS R

Gear

EIE I IS I R e I I I I S

Key

s ee e e e 2t e s e e RB

€ @ 2 2 s

Socket head cap screw

Washer

es @2 e eass2e D e Ee s

Gear

IE RN EEEYE RIS
KGY ® 8 ¢ 82 2 2 9 @ £ 8.2 9 2 2 2 229 &8 2228

Bearihg case

IR R R R I

Shaft

I N R EEE I I I R

Cap screvw edeeeenvosecoese o
Ball.bearing eevsesveseascses

Gear box body

LN N RS R

Bushing

IR RN EEEE RN I I

Gear

e e ssesnocssceccsee eES .

Key

LN R R N R RN SR L T

Gear

esscessssssoesssssesss
Gear escsossecccsoasescasnse
Bushing
Gaar anascao.oo.--aw#xfgf%s"t
Key

&% b2 BE S S B R S E 6 S e e s e B

L e @ e @8 e e e s se e eiee 88 888 88

3D-6
3D-7
3D-8
3D=9
3D-10

3D=-11

~-Spring pin

- Gear

B @B e S FE SRS e ET S N

x;vlovvvv.a--ao-o-o-ooo
Gear 'ee-vct-s'o-osctnpcacic‘j
Géar : sc-.».iten;oo’-cg‘o»g/t”fii%i/i«;t e
Gear‘;.;.:s..s».s..r...‘f“
Gear : itﬁ‘ttstctﬂtoﬁl\',t%‘;%‘t‘d‘j‘z
G&ar !9”""‘9!*‘~3."““;;§~Q:i,

-8 ksc
.S b45scC
:§x§x3§
M 6x12
-SS 41
-8 bksC
5x5x13
- FC 20
sSs &1
M Sxta
# 6003
FC 25
.gun metal
SS 41
5x5%15
.88 &é

2% e s 29 seDe T e EE TSR v;;




P16

PARTS

LIST.

Part s ;‘xaﬁer131‘& ,7l_5_  :?# 
Ref. N?‘ We. .Parts Name $§€é. ,;%¥?‘§%§Qki
58 | 3016 NUE  eeveennecnneesnneeness | S8 AT o
59 | ‘ KeY seveesscocosaransances : 5$§$§§‘;1 i
60 3D-14 Lead screw ....a;;.:..e.«. S E%SG ‘ 1
61 Thrust ball bearing .sss4» ‘ # 2§§£; : 2
62 3D-12 GEAT ssuveecsasacoscscasans \57#§C'~ o
63 K@Y oecescosssscscsssscass 5x5%15 T
64 3D=1-1 BusShing .eeccesessossacsces gun metal 1
65 Ball seariﬁg wereenressecs # 6002%% 1
66 C=Type snapkringi ..,..;... ? 16 2
67 Key ;........;;ef.{.;;.... 5x5x15 1
68 3D=23 GEAr coescsosscsccssasecas S 45C 1
69 C~Type Snap Ting .cecsecsee g 12 2




=3 - )

| P

o [

2

e




PARTS

" o - aan
ggg?,&\ No, ;’ﬁt‘* __ Parts ' tfaﬁe».__ g

R | ‘ 3E- 1 Tai Lstoﬁji_, . t"c . soe .;.. = aja\a”;i.“-; :2‘ \

72 .SE—Z’ Baéebglatei,f,.;@,.;kig¢g;;,  ;-§mf£T'
3 AHexagsn~§nti 1..f;;.e..s;{.a’

4 3E-17 Clamping bolt l.,...;.,.,.;.,:

5‘ washer .,A...,..e,.g..,,,‘;.;

6 3E-18 Clamping bléckk reeereeanas

? 3E-15 Bleeve ...cccceacscescsssses

8 Taper Pin  c.csscescccesnses

9 3E-14 clamping BX1€ secvoncocosens s 20cC
10 3E-16 Sleeve coeeocncsocnecsnonca., s zbc
11 3E-23 _l FAXINg BOLE  veennvnanneass s 20¢C
12 -3E-11  Eccentric axle .....eeeec.. S 20C
13 Key ®sccesccccesocessscancs S 20C
14 | 3E-3 Tailstock qUAll esssessscses S 4sC
15 O0iler ....ceecocccocacsccas g 1"
16 3E=5 Lead screw of tailstock ... S 45¢C
17 3D-4 Bush of Tail stock quill.... éun metal
18 Headless set SOTrew sesesese M 6x20
19 Socket head cap Screw ..., M 6x16
20 3E=-6 Bracket ccscccssccccccconss FC 25
21 3E—12 Pin  sceccecossoccaoscscosnonse S 20cC
22 Compression Spring ..ceesss SUP 6
23 Steel ball s.ievevecrensnn g i
24 3E-7 Graduation collar ......... s 2ocC
25 - Hexagon nut ...cscc00c0essoe 4 3/8"
26 3E-8 Handwheel .oeevscaveconcoos s 20¢C
27 3E=9 Handle .(ccccacccssossscocnocs S 2¢0¢C
28 3E=20 Adjustable SCrew c.cscscsse S 20C




LIST

No .2

] e »

1 Refy  Nefe B3

%

Name

Material &

Spece.

AMT USED

,2é714
30

52

33
34

35
36

Clamp lever

Stud [ R E R E RN EEE RS

Washer sosccsoscensseconsse

Clamp lever

. ? Adjustable SCcrevw sesssse e s

“Bed @2 e s 5 e 6008000800008 080
Knﬂb "Ts e 2 e o a2 e e et e 29595 es s
" Knob sees s esesssees 2008 E s

2 2889528 e

® e 9 ° 5 809323888

S 20¢C

FC 30

S 206C

S 20C

4 3/8"

S 20C




S

i
e

it
e
L

o
S R Y
e okt

A-A

S
AR
R

SECTION

i\
i




?!2,} N

'PARTS _ LIST CNe.t |
T . | Material & | |
Rg!\‘.\_‘ \N.a\.;\\i No. Parts Name Specs - Aﬁ‘l‘ ﬁSEE _
1 CaTPet seeenerensvuenrnenna 1
2 | 3G-14 PULLleY.osossscessoccsoansss re 25 1
3 Headless set SCreW.esasesss M éx127‘1 1
L Vebeltsossaeosssososassoss oo B-42 1
5 R S e R SR 6x6x56 1
6 | 3a-k1 COVeT.sosssoraresssassasess FC 25 1
7 3G-13 SHATE . asssonsssoosassssneos shsc 1
a 3G-25 Connecting roG...asecscssss S20C 1
9 3G-26 Fixing ScCreW.sssossscescsse s$20C 2
10 Bearing,s...,.,;..;..}.;.a; UCFL205 2
11 3G-22 FixXing ScCrewW.s.ssosesssssse S 20C N
12 Hexagon bolti.vesseessssees X1 4
13 vfhelﬁ csesececessssesccans  B-38 1
14 3G-20 Pulley’cover.f....;...,..o. AL 1
15 | 3G-16 VepUlleYeoooosocossonasesss FC 25 1
16. | Headless set SCreW.csecses oo M 8x12 -1
17. KeYaoooseoocooososanssoscsss ae £ x6 x40 1
18 3G-18 g s 20cC 2
39‘ Hexagon bolteesessccssscs oo 3/8x1~7/8 2
20 3G=21 Set PIN sscsssseccscosenscs s 20cC L
21 3G-19 BIBCKE s s osesseeeennsossese FC 25 1
22 AG=-12 Bracket..icccaecsssncssssan FC 25 1
23 | 36-10 SRAfteesesoasssoosscsnsanss s 20c 1
24 3G-8 Hracket.......a,....a....;.' FC 25 1
25 3G-9 Motor base plate ...cs50s50' 5 RC 23 1
26 3G=-11 Hexagon Dolt.cscscsccsscns o S 206C 2
27 3G=-28 LeVeTrsasoansesennsnannnness S 20cC 3
28 3A-1 Head stocKessesessesssasse nse e 25 1
29 » Cap SCTeWeseosssasssesnscs o M5%x10 1
30 3G-27 Lever seatacssossscscasscsns FC 25 1
31 3G~31 Ad justable screﬁa.......... S 20C 1
32 3G=-29 PifNliesceosncooncssssssasess 3 20cC 1
33 | 36-32 Adjustable NUt..eeeeeeoosss s 20cC 1
34 3G=-33 S CI@Weosseosossnscsansosssscasss S 206cC 1
35 | 3G-3h FiXing SCreW.eeoeesssosns on s 20cC 1
36 3G6-36 Set SCTeWssssosesscccsscsss S 20C 2
17 | 3G-37 SPTrinNfZecscsccescsssc@acssn s s 1

3UP 6




 PARTS LIST No.2
_ T Material & |
| Ref. No (ATE _ Parts Name Spec. |aMT UsED
38 | 3G-35 Sleeve.cocosocosocccssascsnsns S 20C 1
39 - 3G-23 Fulley cOVeTreccsesssosasssas | AL 1
ko 3G~24 Set PiNccessscscccscccscscss 'S 20C 1
41 3C¢-38 Knob.esoecscavesscnsssassnne ]
L2 . 3G=1 R - T AL 1
43 Hexagon nUtcccscccessoscosnsos 45/16 1
4l 3G=3 Set Pinlessssssssssscssecasses 5 20C P
45 3G=2 Cover seating...ecceccscesscss FC 25 1
46 Hexagon bolt.ccesccesscsscsa +x3" 1
Ly Hexagon mut.sseececccccccccs g i 2
L8 Socket head cap screw....... 5/16"x1" 3
QQ Socket head cap screvw.c.ceo:ios M 8x30 A
50 | 36-7 KNODeeesooosvansosoonnossans s 20c ]
51 \ SPring PiNicccssccoccssssans A¢ 3x15 1
52 3G=~5 Clamping axl€ccesscccsesscas S 20C 1
53 | 3G=6 Sléeve Of COVETessososssoeses S 20¢C 1
54 3G=-4 FixXing ScCreWeeoscscsossss e 'S 20cC 1
L3 Nute.coeesoeosoeanncesssosas 5/16" ]
56 3D-1 Gear DOX.seccesecsscessssssssss FC 25 1
57 3B-1 T FC 30 ..




i ey




B.24

PARTS LIST No.1
-~'Part . Material & | _
Ref. No.| o' Parts Name Spec. AMT USED
1 3H-6 . Cross slide ;......;.......,. FC 25 1
2 3H=39 ‘Wiper \Q..e....;;..;....;.... Rubber 2
3 Round head screw ..scoeecsss 3/16"x3" 8
i Socket head cap screw ...,... M 8x16 3
5 3H=3 Block slide (back) ......... FC 20 1
6 3B=1 Bed ..0ccccvccscscscscncses FC 30 1
7 3H-11 Lea@ screw of cross slide ... S 4scC 1
8 3He=1 Saddle .....7..;......-...--. FC 25 1
g 3H=-10 Lead screw NUE oo cveioscocss gun metal 1
10 3H=-9 Fixing sleeve .....cccces0ss S 20¢ {
11 Socket head CAD SCTreW soecs00 M 6x15 1
12 3H=35 Clamping bolt c.coeocoscccsns SS 41 1
13 3H-33 Locating Pin  e..eeseeenennne. SS k1 1
1h 3H-32 Spri#g P SUP 6 1
15 3H=-37 Tool post clamp lever seat .. S 20C - 1
16 3H=-30 Clamping 8X1e  ..evvsssoeonss SS ki 1
17 3H=36 | WaSher .ceueveeeosoesovansass s 20C 1
18 3H~-38 Clamping lever ,.;;.;......f S 20¢C }
19 Headless set SCrew ..evvesse M 6x6 .2
20 3H-34 | Tool Post eeeeniiiesieeen... Ss 41 1
21 3H=-28 Gib ...-........‘............ FC 20 1
22 3H-29 Ad justable screw of gib .... S 20cC 1
23 3C-38 Knob .oececccenconsansoncnans 1
24 3 P # 3 2
25 3H-31 Clamping Bolt .......civvovs S 20C o1
26 Socket head Cap SCreéw .ooes. M 8xiz2 2
27 3H-19 |  Swivel base .....ceevescanes FC 25 L
‘28 3H-18 Fizxing block tesscssseszanne S 20C 2




p.25

~ PARTS LIST No.2
E\Ref._Nq. §§ﬁt ”“*“\ﬁafts  Name :aterial * | awr usep
| No. - pec

29 CNUE  weseseseccecnccscesaas PR 2
30 3H=15 Gross slide handwheel ..... FC 25 1
31 SPrifng sscsesscsosccssssss SUP 6 1
32 Steel ball .coesseccccaccss g i 1
33 » lHeadless set SCrew .....o- M 6x12 1
34 | 3m-16 HANALE  aiiieeieecccccsenns s 20C 1
35 0iler..socssacasssscacancas g 1" 6
36 Socket head cap screw ,.;.. M 8x30 2
37 o Spring pPin  ssecesscccecssse 5x5x35 2
38 S 3C=1 Case of APrOoN  scccocsessose FC 25 | 1
39 3c-16\ Bracket cecesssessccccacns FC 25 1
bo 3é;22  Compound slide seecscsconsss FC 25 1
41 3H=~7 Gib' ' sssecscesscssccsoccocse FC 20 1
42 318 ;Ad3u§tab1e screw of gib .. .S 20¢C 2
43 | 3m-20 Nut }..,.g.,...,.......,,..~ Cu 1
4l JH=21 Lead‘screﬁ of compound slide - f% bsC 1
ks Set screw g..,;....,..f.,,‘ M 6x12 1
C 46 ‘ Scoket head cap screw .... — ryﬁﬁ;ﬁxéG 2
by 3H~2%3 ;Eéaring seat R P R FC 25 1
48 Thrust ball beariﬁg“‘,t‘.?,, # 2901 1
49 | 3H-26 HANALle seesosonessonsnonns s 20C 1
50 “3H=25 | = H: \r;;;ivheé}. “FC 25 ~ 1
ogprcheonaay . Hagale Siieuieninii i s 20C R
52 B Headless set Screw ceoeoseee M 6x6 2
53 3H-24 bfaséhation collar ... S 20C 1
54 L O L 4 7/16" 2

55 L ¢ .3/8" 1
‘56k‘ Washer ...c.ccoesscscscs ;\;§ }fS“ 1

s




P.26

PARTS LIST No.3
Ref. No girt Parts Name Material & |, wT usED
N Spec,

57 3H-4 Fixing bolt .:cecocssscccns SS 41 1

58 3H-14 Graduation collar  .ccseses S 20C 1

59 Thrust ball bearing c.cses- # 2901 1

60 3H-13 Bearing seat .escescscssess FC 25 1

61 Socket head cap Screw .sce-» M 6x50 2.

62 | 3C-14 Clutch Eear .eoeeesssessocs S 45C 1

63 \ Thrust ball bearing s.ecs:00 # 2901 1

64 Spring pPin  ceescecscscas s 5x5x20 1

65 IH-12 PANAON  seeessencossasnsenns S 45C 1

66 Socket head cap sScrew ..sss M 6x16 §

67 3H-2 Block slide (front) ......- . FC 20 2
3H-40 WADET evsseensonennsconsacs Rubber 2

68




